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ITEM PART NO. DESCRIPTION QTY. WEIGHT REVISIONS
1 MTC9962B201 Pole Weldment 2M 3 87.33 LBS N ZONE T o Y T
g Mh;%ggg,;égl Pole Xve|fjn%ent IMT1 E]; gggg tgg B ADD SHEET 2 WITH PLAN VIEWS MSM 03/07/13
ngle Brace .
4 MTC996203 Support Foot 3 5.42 LBS
5 MTC57501M01 1Meter LIGHTNING ROD 1 3.34 LBS
6 TPG412B.02 4-1/2" TRIPOD CLAMP 3 3.05 LBS
7 RT-MPT-C Cap 1 4.04 LBS
8 GB-06205 3/4" X 2" GALV BOLT KIT 3 0.41 LBS
9 GB-06245 3/4" X 2-1/2" GALV BOLT KIT 12 0.48 LBS
10 GWL-05 5/8" GALV LOCK WASHER 22 0.00 LBS
11 GN-05 5/8" GALV HEX NUT 44 0.04 LBS
12 GWEF-05 5/8" GALV FLAT WASHER 2 0.03 LBS
13 GB-05245 5/8" X 2-1/2" GALV BOLT KIT 9 0.31 LBS
14 SW-58 BACKING PLATE, .188" X 2.5" X 2.5" W/ 11/16" HOLE 6 0.31 LBS
15 MT75001 STEP BOLT 21 0.88 LBS
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